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1 Background

The Meesenburg GroRhandel KG, based in Flensburg, Germany comissioned the Civil Engineering
Materials Testing Institute, Braunschweig (MPA BS) with the proof of the structural safety of a
construction made from the construction material biaugelb Triotherm* in combination with various wall
building materials. For this purpose, tests with the wall building materials concrete, sand-lime brick,
aerated concrete type PP2 and PP4, perforated bricks and expanded clay, combined with blaugelb
Triotherm®, were carried out in the test hall of the MPA Braunschweig, see assessment report No.
1101/063/16-ND of MPA Braunschweig.

2 Summary

The Meesenburg GrofRhandel KG commissioned the Materials Testing Institute for Civil Engineering
in Braunschweig (MPA BS) with the proof of the structural safety of a construction made of the

construction material blaugelb Triotherm® and various wall building materials.

For this purpose, tests with the wall building materials concrete, sand-lime brick, aerated concrete type
PP2 and PP4, perforated bricks and expanded clay were carried out from February 2016 to April 2019
in the test hall of the MPA Braunschweig.

The maximum forces and deformations are shown in Tables 1 to 20 below. In addition, the tables give

the mean value of the force for a deformation of the test specimen of w = 3.0 mm.

Table 1 Compilation of the test results for the tests made of the construction material
Triotherm® and perforated bricks (Hochlochziegel HLZ). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

' max. deformation average _Of e E load oaf\:z:’g:t ;
Test max. load Frax [KN] | average of Frax [kN] deformation Wmax | atw = 3,0 mm
Winax [mm] w=3,0mm
[mm] [kN] [kN]
HLZ-T14-70-010 4,10 5,29 3,5
HLZ-T14-70-011 2,93 (n.b.) 4,68 (n.b.) 273 (n.b.)
HLZ-T14-70-012 3,54 4,54 3,27
HLZ-T14-70-013 3,29 2,49 -
HLZ-T14-70-015 5,90 (n.b.) 3,88 2,76 (n.b.) 3,28 339
HLZ-T14-70-016 4,61 2,27 -
HLZ-T14-70-017 3,06 2,61 -
HLZ-T14-70-018 4,68 2,45 -

(n.b.):

Values with (n.b.) are not included in the averaging and are shown in italics with the color gray




MPA BRAUNSCHWEIG
Page 3| Assessment Report No. (1101/063/16 — ND - kurz) — Bod dd 03/06/2020

ismgMPA

TU BRAUNSCHWEIG

Cont. Table 1:
average
max. deformation average _Of fis load of load at
Test max. load Frax [KN] | average of Frax [kN] deformation Wnax | atw = 3,0 mm
Winax [mm] w=3,0mm
[mn] [N] ]
HLZ-T14-020 7,68 6,56 5,72
HLZ-T14-021 7,71 5,74 6,65
HLZ-T14-022 6,86 6,93 6,01
HLZ-T14-023 7,36 742 7,64 6,43 5,41 519
HLZ-T14-024 5,97 3,29 5,68
HLZ-T14-024 9,91 (n.b.) 11,43 (n.b.) 4,88 (n.b.)
HLZ-T14-025 8,85 7,13 3,71
HLZ-T14-026 7,53 7,69 3,16
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 2 Compilation of the test results for the tests made of the construction material

Triotherm® and perforated bricks (Hochlochziegel HLZ). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

max. average of max. load average
Test max. load Fmax [KN] | average of Frax [KN] |deformation Wiax| deformation Wmax | atw = 3,0 mm Woi Iga: r::n
[mm] [mm] [kN] (]
HLZ-T14-030 5,27 7,25 3,28
HLZ-T14-031 5,68 5,44 4,33
HLZ-T14-032 6,74 7,72 3,48
HLZ-T14-033 7,38 (n.b.) 7,02 (n.b.) 4,93 (n.b.)
5,81 7,16 3,3
HLZ-T14-033 5,78 6,91 3,59
HLZ-T14-034 5,27 7,02 2,39
HLZ-T14-035 6,26 8,00 3,71
HLZ-T14-036 5,64 7,81 2,29
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 3 Compilation of the test results for the tests made of the construction material
Triotherm® and perforated bricks (Hochlochziegel HLZ). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.
average
max. deformation average.of max load of badgat
Test max. load Frax [KN] | average of Fax [kN] deformation Wiax | atw = 3,0 mm
Wiex [mm] w=3,0mm
fmm] [kN] K
HLZ-T14-70 (2)-110 4,95 3,37 4,85
HLZ-T14-70 (2)-111 5,28 3,30 5,22
HLZ-T14-70 (2)-112 4,46 517 3,38 5,14 4,33 3,89
HLZ-T14-70 (2)-113 4,89 7,67 3,38
HLZ-T14-70 (2)-114 5,75 5,57 3,29
HLZ-T14-70 (2)-115 5,68 7,57 2,26
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Cont. Table 3:
average
max. deformation average ,Of max iad of load at
Test max. load Frax [kKN] | average of Frax [kN] deformation Winax | atw = 3,0 mm
Winax [Mm] w=3,0mm
[mm] (kN] (N]
HLZ-T14-160 (2) - 130 6,68 747 3,15
HLZ-T14-160 (2) - 131 5,6 (n.b.) 6,56 (n.b.) 3,97 (n.b.)
HLZ-T14-160 (2) - 132 6,31 6,74 7,04 7,06 3,40 3,61
HLZ-T14-160 (2) - 133 7,01 6,48 4,08
HLZ-T14-160 (2) - 134 6,96 7,25 3,82
(n.b.): Measured value for experiment 131 not included in the averaging for the force
Table 4 Compilation of the test results for the tests made of the construction material Tri-

otherm® and perforated bricks (Hochlochziegel HLZ). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

.| average of max. load average
max. deformation . of load at
Test max. load Frax [KN] | average of Frax [KN] deformation Wmex | atw=3,0mm | °
Winax [mm] w=3,0mm
[mm] [kN] [KN]
HLZ-(SFK12)-170-141 5,71 6,71 3,73
HLZ-(SFK12)-170-142 6,34 (n.0.) 7,22 (n.b.) 3,87 (n.b.)
HLZ-(SFK12)-170-143 4,17 5,81 2,83
4,52 6,15 3,04
HLZ-(SFK12)-170-144 3,42 (n.b.) 6,10 (n.b.) 3,14 (n.b.)
HLZ-(SFK12)-170-145 4,58 5,7 3,36
HLZ-(SFK12)-170-146 3,6 6,36 2,25
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 5 Compilation of the test results for the tests made of the construction material

Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are

. average of max. load average
max deformation . of load at
Test max. load Frax [kN] | average of Finax [kN] deformation Wimx atw=3,0mm
Winax [Mm] w= 3,0 mm
[rom] [N] i
KS-SFK12-70-040 3 5,94 2,76
KS-SFK12-70-041 3,39 5,99 2,74
KS-SFK12-70-042 3,24 5,49 2,91
KS-SFK12-70-043 2,76 (n.b.) 7,51 (n.b.) 2,48 (n.b.)
KS-SFK12-70-043n 4,02 3,46 2,99 4,63 3,06 2,91
KS-SFK12-70-044 3,35 5,88 3,15
KS-SFK12-70-045 4,52 (n.b.) 4,01 (n.b.) 4,44 (n.h.)
KS-SFK12-70-046 3,35 3,33 2,81
KS-SFK12-70-047 3,85 2,76 -

(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
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Cont. Table 5:
average
max. deformation average ,Of frax load of load at
Test max. load Frax [KN] | average of Frux [kN] deformation Wivax atw=3,0mm ~
Winax [mMm] w= 3,0 mm
[mm] [kN] ]
KS-SFK12-70-(2)-100 4,94 4,82 4,63
KS-SFK12-70-(2)-101 49 4,56 47
KS-SFK12-70-(2)-102 4,85 498 4,35 5.41 47 4,56
KS-SFK12-70-(2)-103 4,99 4,79 472
KS-SFK12-70-(2)-104 5,19 8,53 4,05
KS-SFK12-70-(2)-105 547 (n.b.) 6.81(n.b.) 4,90 (n.b.)
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 6 Compilation of the test results for the tests made of the construction material
Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.
average
max. deformation | 2" 29° ,Of frax g of load at
Test max. load Frex [KN] | average of Frax [KN] deformation Wy | atw=3,0 mm
Wing [Mm] w=3,0mm
KS-SFK12-Stp-70-140 11,90 8,49 5,95
KS-SFK12-Stp-70-141 11,29 11,62 7,99 8,51 6,80 6,53
KS-SFK12-Stp-70-142 11,66 9,04 6,85
KS-SFK12-Stp-70-(2) 241 16,10 10,74 8,62
KS-SFK12-Stp-70-(2) 242 14,66 14,98 9,31 9,38 8,38 8,70
KS-SFK12-Stp-70-(2) 243 14,19 8,08 9,09
Table 7 Compilation of the test results for the tests made of the construction material

Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

. | average of max. load average
max. deformation ) of load at
Test max. load Frax [kN] | average of Frax [KN] deformation Winax | atw = 3,0 mm
Winax [Mmm] w=3,0mm
[ [kN] e
KS-SFK12-90-050 549 (n.b.) 5,93 (n.b.) 4,77 (n.b.)
KS-SFK12-90-051 5,29 (n.b.) 4,20 (n.b.) 4,64 (n.b.)
KS-SFK12-90-052 10,77 11,33 6,52
KS-SFK12-Stp-90-052 10,97 12,07 5,09
KS-SFK12-90-053 577 (n.b.) 10,49 7,36 (n.b.) 10,63 4,57 (n.b.) 6,29
KS-SFK12-90-054 11,36 5,27 9,75
KS-SFK12-Stp-90-054 8,84 13,83 3,80
KS-SFK12-20-055 6,12 (n.b.) 13,51 (n.b.) 3,97 (n.b.)
KS-SFK12-90-056 3,31 (n.b.) 9,07 (n.b.) 2,37 (n.b.)

(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray



MPA BRAUNSCHWEIG

Page 6 | Assessment Report No. (1101/063/16 — ND - kurz) — Bod dd 03/06/2020

isMp¥FA

TU BRAUNSCHWEIG

Cont. Table 7:
average
max. deformation average ,Of max load of load at
Test max. load Frax [kN] | average of Frax [KN] deformation Winax | atw = 3,0 mm
Winax [mm] w=3,0mm
[mm] [kN] KN
KS-SFK12-Stp-90-(2)-150 15,09 12,600 3,65
KS-SFK12-Stp-90-(2)-151 12,32 14,54 4,48
. -Stp-90-(2)- 1
KS-SFK12-Stp-90-(2)-152 12,65 13.45 ,83 124 4,36 468
KS-SFK12-Stp-90-(2)-153 14,11 12,21 4,89
KS-SFK12-Stp-90-(2)-154 13,99 11,49 4,72
KS-SFK12-Stp-90-(2)-155 12,55 9,910 5,97
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 8 Compilation of the test results for the tests made of the construction material

Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

) average of max. load average
max. deformation . of load at
Test max. load Frax [kN] | average of Frax [kN] deformation Wiax | atw = 3,0 mm
Winax [Mim] w=3,0mm
[mm] [kN] [N
KS-SF12-Stp(200)-90-160 14,50 8,83 6,89
KS-SF12-Stp(200)-90-161 14,34 10,15 7,78
KS-SF12-Stp(200)-90-162 14,58 1428 9,38 045 7,66 286
KS-SF12-Stp(200)-90-163 13,58 10,14 7,45
KS-SF12-Sip(200)-90-164 14,00 7,24 9,08
KS-SF12-Stp(200)-90-165 14,70 10,94 8,29
Table 9 Compilation of the test results for the tests made of the construction material

Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

. average of max. load average
max. deformation : of load at
Test max. load Frax [kN] | average of Frax [kN] deformation Wiex | atw= 3,0 mm
Winex [mm] w= 3,0 mm
[mm] [kN] N]
KS-SFK12-120-060 8,52 11,86 5,02
KS-SFK12-120-061 7,6 9,64 579
KS-SFK12-120-062 8,36 8,06 6,98 9,71 6,38 5,28
KS-SFK12-120-063 8,56 9,98 4,87
KS-SFK12-120-064 7,27 10,08 4,36
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Table 10 Compilation of the test results for the tests made of the construction material
Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

.| average of max. load average
max. deformation ) of load at
Test max. load Frax [kKN] | average of Frex [kN] deformation Wi | atw= 3,0 mm
Wirax [mm] w=3,0mm
[mm] (kN N]
KS-SFK12-Stp-170-171 11,14 12,7 5,07
KS-SFK12-Stp-170-172 13,08 10,47 6,67
’ -Stp-170- 2 14,81 ,
KS-SFK12-Stp-170-173 13,5 1221 12,64 6,43 6,07
KS-SFK12-Stp-170-174 11,81 14,38 6,13
KS-SFK12-Stp-170-175 13,39 10,34 7,67
KS-SFK12-Stp-170-176 10,31 13,13 4,44
KS-SFK12-Stp(2)-170-181 | 10,81 | - | 925 | - | 607 | -
Table 11 Compilation of the test results for the tests made of the construction material

Triotherm™ and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

.| average of max. load awrage
max. deformation ) of load at
Test max. load Frax [kN] | average of Frax [kN] deformation Wex | atw = 3,0 mm
Winax [mm] w=3,0mm
] [kN] 0
KS, (SFK 12), 140 (1), 111 2,51 6,42 1,99
KS, (SFK 12), 140 (1), 112 2,52 3,38 2,46
KS, (SFK 12), 140 (1), 113 2,24 27 3,04 37 1,62 223
KS, (SFK 12), 140 (1), 114 3,18 3,34 2,36
KS, (SFK 12), 140 (1), 115 2,81 3,26 2,73
KS, (SFK 12), 140 (1), 116 2,78 2,83 -
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Triotherm® and sand-lime bricks (Kalksandstein KS). In addition, the measured test
forces for a deformation of w = 3.0 mm are given.

) average of max. load p=iage
max. deformation . of load at
Test max. load Frex [KN] | average of Frex [kN] deformation Wmax | atw= 3,0 mm
Wrex [mm] w=3,0mm

[mm] [kN] kN]
KS, (SFK 12), 140 (2), 121 3,44 10,59 2,29
KS, (SFK 12), 140 (2), 122 3,54 10,21 2,90

KS, (SFK 12), 140 (2), 123 3,21 348 10,67 9,07 2,63 265
KS, (SFK 12), 140 (2), 124 3,55 9,11 2,36
KS, (SFK 12), 140 (2), 125 3,39 9,73 3,05
KS, (SFK 12), 140 (2), 126 3,71 9,51 2,65
KS, (SFK 12), 140 (3) + Statikprofil, 131 8,53 18,17 4,87
KS, (SFK 12), 140 (3) + Statikprofil, 132 8,87 22,81 4,81

KS, (SFK 12), 140 (3) + Statikprofil, 133 8,69 8,76 17,53 18,01 4,52 4,55
KS, (SFK 12), 140 (3) + Statikprofil, 134 8,91 17,01 4,62
KS, (SFK 12), 140 (3) + Statikprofil, 135 8,56 14,54 3,91
KS, (SFK 12), 140 (4) + Stahlprofil, S141 5,66 15,56 4,00
KS, (SFK 12), 140 (4) + Stahlprofil, S142 5,50 17,54 3,88

KS, (SFK 12), 140 (4) + Stahlproffl, S143 5,73 5.42 16,52 16,61 3,98 3.96
KS, (SFK 12), 140 (4) + Stahlprofil, S144 5,05 15,64 3,64
KS, (SFK 12), 140 (4) + Stahlprofil, S145 5,54 14,74 4,43
KS, (SFK 12), 140 (4) + Stahlprofil, S146 5,3 19,67 3,85
KS, (SFK 12), 230 (3) + Statikprofil, S151 7,14 9,66 3,46
KS, (SFK 12), 230 (3) + Statikprofil, S152 7,8 9,77 4,33

KS, (SFK 12), 230 (3) + Statikprofil, S153 7,39 7,6 7,16 8,31 4,69 4,42
KS, (SFK 12), 230 (3) + Statikprofil, S154 7,65 7,73 4,57
KS, (SFK 12), 230 (3) + Statikprofil, $155 7,56 7,23 5,04
KS, (SFK 12), 230 (4) + Statikprofil, S161 9,08 12,07 5,01
KS, (SFK 12), 230 (4) + Statikprofil, S162 8,47 10,94 4,57

i i 18,4 :

KS, (SFK 12), 230 (4) + Stat!kproffl, S$163 8,93 8,87 8,43 13.94 4,7 473
KS, (SFK 12), 230 (4) + Statikprofil, S164 9,38 16,86 4,94
KS, (SFK 12), 230 (4) + Statikprofil, $165 9,3 13,14 5,00
KS, (SFK 12), 230 (4) + Statikprofil, S166 8,26 12,22 4,14
KS, (SFK 12), 200 (1), S171 4,73 6,23 3,17
KS, (SFK 12), 200 (1), S172 4,13 6,66 3,27

KS, (SFK 12), 200 (1), S173 3,72 3,90 6,5 6,75 3,58 3,29
KS, (SFK 12), 200 (1), S174 3,63 7,50 3,27
KS, (SFK 12), 200 (1), S175 4,10 6,86 3,17
KS, (SFK 12), 55 (u), 450-01 4,296 7,36 2,35
KS, (SFK 12), 55 (u), 450-02 3,847 5,22 2,39

KS, (SFK 12), 55 (u), 450-03 4,650 441 5,42 5.23 2,53 258
KS, (SFK 12), 55 (u), 450-04 4,164 4,80 2,72
KS, (SFK 12), 55 (u), 450-05 4,374 3,55 2,30
KS, (SFK 12), 55 (u), 450-06 5,024 5,05 3,18
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Table 13 Compilation of the test results for the tests made of the construction material
Triotherm® and aerated concrete blocks PP4 (Porenbetonsteine PP4). In addition, the
measured test forces for a deformation of w = 3.0 mm are given.

max. deformation s _Of i load oaf\ﬁ;adg:t
Test max. load Frax [kN] | average of Fax [KN] deformation W | atw = 3,0 mm -
Winax [Mm] [mim] [kN] w=3,0 mm
[kN]
PP4-70-070 3,17 5,79 2,77

PP4-70-071 (n.b.) 2,44 (n.b.) 9,3 (n.b.) 1,65 (n.b.)

PP4-70-072 3,31 3,07 6,02 6,25 3,12 2,90
PP4-70-073 2,81 7,08 2,75
PP4-70-074 2,99 6,09 2,94
PP4-120-080 9,23 7,31 5,38
PP4-120-081 11,23 6,78 5,37
PP4-120-082 9,36 10,27 6,49 6,522 5,80 6,64
PP4-120-083 10,11 6,17 6,88
PP4-120-084 11,40 5,86 9,77

PP4-090 7,7 10,92 4,39

PP4-091 6,37 6,41 4,62

PP4-092 9,17 7,92 9,29 8,66 5,52 5,02

PP4-093 (n.b.) 6,19 (n.b.) 10,23 (n.b.) 3,92 (n.b.)
PP4-094 8,43 8,01 5,56
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray

Table 14 Compilation of the test results for the tests made of the structural building material
Triotherm® and concrete (Beton). In addition, the measured test forces for a defor-
mation of w = 3.0 mm are given.

average
max. deformation average .Of dss load of |oadgat
Test max. load Frax [kN] | average of Frax [kN] deformation Wmax | at w = 3,0 mm
Winex [mm] w= 3,0 mm
[mm] [kN] (N
Beton-70-011 6,15 6,05 4,44
Beton-70-012 4,89 6,11 4,30
Beton-70-013 5,55 578 3,65 5,43 5,36 475
Beton-70-014 5,90 4,98 5,04
Beton-70-015 5,94 5,18 4,90
Beton-70-016 6,25 6,61 4,43
Beton-70 (2)-021 6,22 3,96 5,67
Beton-70 (2)-022 5,72 4,59 4,94
Beton-70 (2)-023 5,51 5,65 411 445 4,61 475
Beton-70 (2)-024 5,33 3,90 4,93
Beton-70 (2)-025 5,47 3,43 5,23
Beton-70 (2)-026 5,65 6,68 3,10
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Table 15 Compilation of the test results for the tests made of the structural building material
Triotherm* and concrete (Beton). In addition, the measured test forces for a defor-
mation of w = 3.0 mm are given.

. .| average of max load Awnge
max. deformation } of load at
Test max. load Frax [KN] | average of Frex [kN] deformation W | atw=3,0 mm
Winax [mm] w=3,0mm
[mm] [kN] KN
Beton-70 (Statik)-171 9,14 7,79 4,70
Beton-70 (Statik)-172 12,72 11,03 4,81
. ik)- 4 10,35
Beton-70 (Stah'k) 173 10,0 10,84 \ 073 4,74 442
Beton-70 (Statik)-174 12,01 9,29 4,26
Beton-70 (Statik)-175 9,99 9,22 4,16
Beton-70 (Statik)-176 1,11 10,68 3,87
Table 16 Compilation of the test results for the tests made of the structural building material

Triotherm* and concrete (Beton). In addition, the measured test forces for a defor-
mation of w = 3.0 mm are given.

. average of max. load average
max. deformation ) of load at
Test max. load Frax [KN] | average of Fiax [kN] deformation Wax | atw=3,0 mm
Wrax [MM] w=30mm
[ [kN] e
Beton-100 (2) - 041 3,93 4,09 2,96
Beton-100 (2) - 042 2,24 (n.b.) 2,71 (n.b.) -
- - 4
Beton-100 (2) - 043 3,36 364 ,69 382 1,92 309
Beton-100 (2) - 044 3,66 3,40 3,54
Beton-100 (2) - 045 3,54 3,62 3,37
Beton-100 (2) - 046 3,73 3,31 3,66
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 17 Compilation of the test results for the tests made of the structural building material

Triotherm* and concrete (Beton). In addition, the measured test forces for a defor-
mation of w = 3.0 mm are given.

. | average of max. average
Test max. load Frex [kN] | average of Fia [kN] ki deformation w oad of load at
S 9¢ Of P Waax [Mm] " latw= 3,0 mm [kN]| w= 3,0 mm
[rm] ]
Beton-Stp-130-120 4,68 12,09 2,63
Beton-Stp-130-120a 5,57 9,59 2,24
-Stp- 1
Beton-Stp-130-121 513 51 13,5 104 2,50 257
Beton-Stp-130-122 7,66 (n.bh.) 8,83 (n.b.) (0,74) n.b.
Beton-Stp-130-123 5,15 8,51 2,91
Beton-Stp-130-124 4,99 8,32 2,55

(n.b.): Measured value for test concrete-122 in the averaging for the force at w = 3.0 mm not
taken into account (additional deformation in the support area)
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Table 18 Compilation of the test results for the tests made of the construction material
Triotherm® and the building material expanded clay (Bladhton). In addition, the meas-
ured test forces for a deformation of w = 3.0 mm are given.

’ average of max. load average
max. deformation . of load at
Test max. load Frax [kKN] | average of Frax [kN] deformation Wnax | atw= 3,0 mm
Wirax [mm] w=3,0mm
[mm] [kN] (N]
Blahton-130 (1) - 190 7,16 14,98 2,62
Bléhton-130 (1) - 191 8,54 20,16 2,65
F— i 1
BI?hton 130 (1) - 192 7,61 8.50 5,59 15,52 2,82 283
Bléhton-130 (1) - 193 10,67 16,07 2,55
Blahton-130 (1) - 194 8,52 10,78 3,49
Blahton-130 (1) - 195 6,18 (n.b.) 895(nb) | 2,41 (n.b.)
Blahton-130 (2) - 200 9,12 13,40 3,17
BI?hton-130 (2) - 201 9,82 8.75 19,64 1757 2,66 286
Blahton-130 (2) - 202 7,59 19,53 2,78
Blahton-130 (2) - 203 8,48 17,69 2,82
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
Table 19 Compilation of the test results for the tests made of the structural material Triotherm®*

and aerated concrete blocks PP2 (Porenbetonstein PP2). In addition, the measured
test forces for a deformation of w = 3.0 mm are given.

} average of max. load Aietage
max. deformation . of load at
Test max. load Frex [kN] | average of Frex [kN] deformation Wiex | atw = 3,0 mm
Wimax [MM] w=3,0mm

[mm] [kN] (kN]
PP2-90-300-01 1,725 5,55 1,416

1,77 5,24 1,404
PP2-90-300-02 1,822 4,93 1,392
PP2-90-310-01-Ejot 1,232 4,08 1,151
PP2-90-310-02-Ejot 0,926 5,22 0,847

1,43 4,95 1,17
PP2-90-310-03-Ejot 1,725 5,55 1,241
PP2-90-310-04-Ejot 1,822 4,93 1,422
PP2-130-320-01 4,132 5,50 3,250
PP2-130-320-02 4,698 5,68 3,595

5,07 5,78 3,80
PP2-130-320-03 5,645 6,38 4,173
PP2-130-320-04 5,794 5,56 4,196
PP2-130-330-01-Ejot 4,143 8,30 1,858
PP2-130-330-02-Ejot 4,171 7,52 2,709

4,00 6,83 2,67
PP2-130-330-03-Ejot 4,010 517 3,368
PP2-130-330-04-Ejot 3,669 6,31 2,759
PP2-90-340-01-L=210 5,924 6,10 5,335
PP2-90-340-02-1.=210 7,075 5,69 5,082

6,21 5,73 5,13
PP2-90-340-03-L=210 5,789 5,94 5,277
PP2-90-340-04-L=210 6,049 517 4,834
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Table 20 Compilation of the test results for the tests made of the structural building material
Triotherm® and concrete (Beton). In addition, the measured test forces for a defor-
mation of w = 3.0 mm are given.

average
max. deformation average.of e bad of load at
Test max. load Frax [kN] | average of Frex [kN] deformation Wiy [ atw = 3,0 mm
Winax [mm] w=3,0mm
[mm] [kN] N
PP2-90-350-01-L=300 5,943 6,10 5,335
PP2-90-350-02-L=300 5,044 62 6,02 5,80 4,527 49
PP2-90-350-03-L=300 7,628 6,14 5,000
PP2-90-350-04-L=300 6,180 5,28 4,817
PP2-200-101 (n.b.) 4,67 (n.b.) 5,26 (n.b.) 355 (nb.)
PP2-200-102 7,18 7,05 3,98
PP2-200-103 5,33 6,45 7,45 8.48 2,86 328
PP2-200-104 7,87 7,80 4,26
PP2-200-105 5,22 12,48 2,25
PP2-200-106 6,63 7,64 3,04
(n.b.): Values with (n.b.) are not included in the averaging and are shown in italics with the color gray
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